
                                                                                      
 
                                                   TELESCOPIC TRESTLE 

USER INSTRUCTION                                                   

Item No. 30312 
                                                                                      
 
 

Assembly Instructions 
IMPORTANT：Read instructions before use 

 

Before you start 
● Check the pack and make sure you have all the parts listed.  
● Remove all plastic bags and packaging and dispose of safely. 
● Retain the instructions for future use. 
 
 

A. Parts list 
 

No. Figure Description Qty 

#1 Bolt M8×45  4 

#2 
 

M8 Washer  8 

#3 
 

M8 Nut 4 

#4 Screw M6×35 8 

#5 
 

M6 Washer 16 

#6 
 

M6 Nut 8 

#7 
 

Screw M5×15 2 

#8 
 

Bolt M5×15 2 

#9 
 

M5 Washer 8 

#10 
 

M5 Nut 4 



 
B. Assembly diagram 
 
 

 


